
AufbauanleitungD
Notice de montageFR
Montagehandleiding  NL
Montážní návodCZ
Szerelési útmutatóHU
Montaj talimatlarıTR

Assembly instructionGB
Instruzion di montaggioIT
Instrukcja montażuPL
Navod na montažSK
Instrucţiuni de montajRO
Инструкция по монтажуRU

37-0001-32-07M

LO/09/07/2019

DIN EN 747-1:2015
DIN EN 747-2:2015



01
0

02
03

04
05

06
07

08
09

1
00

Nr.

Typ

01
1

02
1

03
1

04
1

05
1

06
1

07
1

81

Service    Dienstverlening   
Szerviz

Serwis
   Servis     Сервисная служба  

Name Nom Nome Naam Nazwa

Nr. No. Номер

Typ Type Tip Тип

Assistenza  
  

Jméno Názov
Név Denumire Isim Название

No Č Sz

Tipus Druh Tipo

 1-000001=

3

3
4
4

5
6
6

5
6
6

1

2

1

2

10

ba c d e f

g a
b
c
d
e
f

1-000011-07

1-000010-07

1-000013-00

1-000012-07

1-000014-57

1-000015-07

10x18

M6x100

8x40

3x30
6x8

Z4

x24

x24

x24

x32

x12
x1

A.i.
Nr.

Article Nr. Dimentions pcs

Fitting specification

1-000016-57 16x10 x4g

Make sure that there are no loose and leave screws!
Stellen Sie sicher, dass keine losen Schrauben und verlassen!
Zorg ervoor dat er geen losse en laat schroeven!
Assurez-vous qu'il n'y a pas lâches et laissent vis!

013001-32

013002-32

x2

x2
1
2

Article Nr. pcs
A.i.
Nr.

Detail specification

 025002-32 x23
 025003-32 x24
 025001-32 x25
 025004-32 x46
 108810-00 x1310



1.

b

b

a
c

c

g

d

Cl
os

e 
fr

ee
 h

ol
es

 w
it

h 
ca

ps
Lu

k 
al

le
 h

ul
le

r 
m

ed
 p

ro
pp

er
Sc

hl
ie

ss
en

 S
ie

 d
ie

 o
ff

en
en

 L
öc

he
r 

m
it

 d
en

 D
ec

kk
ap

pe
n

Fe
rm

ez
 le

s 
tr

ou
s 

dé
co

uv
er

ts
 a

ve
c 

le
s 

ch
ap

es

2.

3.
4.

3
3

4
4

5
5

6
6

6
6

1

2
6

6
5

3

344

b

b

a

10

e

 H
eppo

mo
s.cd

ki
poh.

pe
w

w
w

la
d

/ su
 

S
-

 / 1083
LV

 i
 /

ie
k

nd
vao

di
 s

 
AIS

 / N
k

!
m

m0
 9 eß

gr
ö

ne
at

ra
tz

M
e n

hl
e

pf
o

mE
!

m
m0

es
s 

9
nkc

hi
ss

 t
tr

e
t a

m
d edne

m
moceR

!
m

m0
ls

e 
9

ty
kk

e
 

dr
as

a
mt e

ef
al

bn
A

m
m0

 9 eédna
m

mo
at

el
as

 re
c

m
e 

ur
 d

e
ai

ss
pé

!
0m

m
!

60
-7

5m
m



AufbauanleitungD
Notice de montageFR
Montagehandleiding NL
Montážní návodCZ
Szerelési útmutatóHU
Montaj talimatlarıTR

Assembly instructionGB
Instruzion di montaggioIT
Instrukcja montażuPL
Navod na montažSK
Instrucţiuni de montajRO
Инструкция по монтажуRU

37-0002-32-160

EU/09/07/2019

DIN EN 747-1:2015
DIN EN 747-2:2015



01
0

02
03

04
05

06
07

08
09

1
00

01
1

02
1

03
1

04
1

05
1

06
1

07
1

81

1-000001=

Service    Dienstverlening   
Szerviz

Serwis
   Servis     Сервисная служба  

Name Nom Nome Naam Nazwa

Nr. No. Номер

Typ Type Tip Тип

Assistenza  
  

Jméno Názov
Név Denumire Isim Название

No Č Sz

Tipus Druh Tipo

8
8 

7

013007-32

025006-32

x1

x2
7
8

Article Nr. pcs
A.i.
Nr.

Detail specification

b

a

c

e f

jih

g

h
i
j
c
b
a

1-000020-07

1-000019-07

1-000018-07

1-000013-00

1-000010-07

1-000011-07

3,5x25

3,5x15

48x40x2,5

8x40

M6x100

10x18

x3

x4

x1

x4

x4
x4

A.i.
Nr. Article Nr. Dimentions pcs

Fitting specification

1-000014-57 6x8 x2e
g 1-000017-07 45x45x2 x1

1-000015-07 Z4 x1f



b

1.

a

c8

8

7

8 8

7

c

a

b

37
-0

00
1

37
-0

00
2

37
-0

00
1

2.
37

-0
00

1+
37

-0
00

2



j

h

i

Cl
os

e 
fr

ee
 h

o l
es

 w
ith

 c
a p

s
Lu

k 
al

le
 h

ul
le

r 
m

ed
 p

ro
pp

er
Sc

hl
ie

ss
en

 S
ie

 d
ie

 o
ff

en
en

 L
öc

he
r 

m
it 

de
n 

De
ck

ka
pp

en
Fe

rm
ez

 l e
s 

tr
o u

s 
dé

c o
uv

er
ts

 a
ve

c 
le

s 
ch

ap
es

e

eB-
a w

a er
o 

t f h
 e r

si k
 fo

 op
e

 n f
ri

 e a
 dn
o ht

e r 
h

ae
it

 gn
os

ru
ec

s c 
ol s

e 
ot

t h
ep 

or
ud

c t

-V
æ

 r
po

m æ
kr s

 mo
p

 å r
si i

k
eo

 nf
or 

å
eb

 ni
l  d

go
 an

rd
v e

a mr
ek

dli
er

 i n
ær

he
de

 n
fa

p 
or d

uk
tet

 -B
erü

kc
s

hci
t gi

en
S 

i e 
d

 ei
G e

f a h
 r d

se
 eg

ö ff
n

te e
nF 

ue
ers

 u
 dn
an

d e
r

W e
ä mr

qe
eu

ll e
 n n

a
 h

d na
em

 P
or d

ku
t

 - N
ep 

 sa
lp a

c
re  

 al
pro

d
tiu
  à

p or
ix

im
t  é

ud
 fe

 uo
 u d

 uc
h a

u ff
ega

 p
ssiu

a
tn

KU DK DE FR

3.

37
-0

00
1 37
-0

00
2



37
-0

01
7+

37
-0

00
2

b

a

c8

8

7
7

88 i
g

7

.2
.1



Cl
os

e 
fr

ee
 h

o l
es

 w
ith

 c
a p

s
Lu

k 
al

le
 h

ul
le

r 
m

ed
 p

ro
pp

er
Sc

hl
ie

ss
en

 S
ie

 d
ie

 o
ff

en
en

 L
öc

he
r 

m
it 

de
n 

De
ck

ka
pp

en
Fe

rm
ez

 l e
s 

tr
o u

s 
dé

c o
uv

er
ts

 a
ve

c 
le

s 
ch

ap
es

e

eB-
a w

a er
o 

t f h
 e r

sik
 fo

 op
e

 n f
ri

 e a
 dn
o ht

e r 
h

ae
it

 gn
os

ru
ec

s  c
ol s

 e
ot

t 
eh

p 
or d

u c
t

-V
æ

 r
po

m æ
kr s

 mo
p

 å r
si

ki o
e

 nf
ro 

å
eb

n i
l  d

go
 a

rdn
v e

a mr
ek

li d
re  

n i
æ r

he
de

 n
fa

p 
or d

u
tetk

 -B
erü

ck
sci

ht
gi e

n S 
i e

d 
 ei
G e

f ah
 r

sed
 ge

ö ff
n

te e
n F 

ue
ers

 u
 dn
an

d
re

W e
ä mr

qe
eu

ll e
 n n

a
 h

d na
e m

 P
or d

ku
t

 - N
ep 

 sa
lp a

c
re  

 al
pro

d u
ti  

 àp
or

ix
im
t  é

d
 u f

e
 uo

 u
 ud
ch

au
ff a

eg
 p

ssiu
an

t

KU DK DE FR

3.
4.

37
-0

01
7

37
-0

00
2

c

a

b

h

 H
po

pe
mo

ki
ds

.c
poh.

pe
w

w
w

sudla
 / 

S
3-

80
1 

 /
LV

 i
 /

ni
ek

davo
 sdi
SI

A
  /

N
k



EŪ/20/06/2013

AufbauanleitungD
Notice de montageFR
Montagehandleiding  NL
Montážní návodCZ
Szerelési útmutatóHU
Montaj talimatlarıTR

Assembly instructionGB
Instruzion di montaggioIT
Instrukcja montażuPL
Navod na montažSK
Instrucţiuni de montajRO
Инструкция по монтажуRU

37-0036-32-07M



01
0

02
03

04
05

06
07

08
09

1
00

Nr.

Typ

01
1

02
1

03
1

04
1

05
1

06
1

07
1

81

025002-32

025001-32

x2

x2

 025004-32 x46
 108810-00 x1310
 013061-32

5
3

61

 013062-32 x262

x2

Service    Dienstverlening   
Szerviz

Serwis
   Servis     Сервисная служба  

Name Nom Nome Naam Nazwa

Nr. No. Номер

Typ Type Tip Тип

Assistenza  
  

Jméno Názov
Név Denumire Isim Название

No Č Sz

Tipus Druh Tipo

62
5
6
6

3

3

61

62

61

5
6
6

10

1-000001=

ba c d 

e f g

a
b
c
d
e
f

1-000011-07

1-000010-07

1-000013-00

1-000012-07

1-000014-57

1-000015-07

10x18

M6x100

8x40

3x30
6x8

Z4

x20

x20

x20

x26

x24
x1

A.i.
Nr.

Article Nr. Dimentions pcs

Fitting specification

1-000016-57 16x10 x4g

k
1-000170-57 10x15 x4k



e
Close free holes with caps
Luk alle huller med propper
Schliessen Sie die offenen Löcher mit den Deckkappen
Fermez les trous découverts avec les chapesg

1. c

c

5
5

6
6 6

6

3
3

a2. 2x

d

3.
4.

b

b

b

3.

b

a

62

61

62

61

k



.1

.2

.3

kl
n

m

k
l

p

h
o

00-73 10

00-73 63

Close free holes with caps
Luk alle huller med propper
Schliessen Sie die offenen Löcher mit den Deckkappen
Fermez les trous découverts avec les chapes

e

g

o

00-73 83



LO/23/04/2020

AufbauanleitungD
Notice de montageFR
Montagehandleiding  NL
Montážní návodCZ
Szerelési útmutatóHU
Montaj talimatlarıTR

Assembly instructionGB
Instruzion di montaggioIT
Instrukcja montażuPL
Navod na montažSK
Instrucţiuni de montajRO
Инструкция по монтажуRU

37-0041-32-000



01
0

02
03

04
05

06
07

08
09

1
00

Nr.

Typ

01
1

02
1

03
1

04
1

05
1

06
1

07
1

81

 013133-32 x2

013134-32 x266

65

Service    Dienstverlening   
Szerviz

Serwis
   Servis     Сервисная служба  

Name Nom Nome Naam Nazwa

Nr. No. Номер

Typ Type Tip Тип

Assistenza  
  

Jméno Názov
Név Denumire Isim Название

No Č Sz

Tipus Druh Tipo

 1-000001=

f
l

1-000015-07

1-000021-07
Z4

M10x15/28

x1
x8

A.i.
Nr. Article Nr. Dimentions pcs

Fitting specification

1-000022-07 x4m
n 1-000023-07 x4

1-000024-07 M10x12 x8k
1-000016-57 16x10 x8g

M10x15/28

M10x115

1-000166-07 10x80 x4
1-000041-07 M6x55 x4p

o

1-000027-07 8x15 x4h

66

65

66

65

q zv u

q 1-000220-07 x2

1-000222-07 3x42 x2v
1-000221-07 3x15 x4z

77x15x21

1-000223-57 6x29 x2u

f ml n k

g hp o



. 1

. 2

. 3 k
l

n

m

k
l

p

h
o

D RF
L

N Z
C

U
H

RT B
G TI LP KS O
R

U
R

W
 - 

G
NI

W
U

HCSR
A

A
G

 nee
t

uo
w

ans , ne
r

eons , ne
r

 , ne
r

il f o ne
mei

nt
 nego

m ne
w

or
eb ned

v
 f o deb t eh naa dgitse
v

 egoh t eh na
k

edni
r

D . negnah deb
a

 tk
 na
ve

r
oo

r
d nekaz

a
 t eh t
k

 dni
v

tsre
r

 tki
r

kaa
t

 nee si rE .
v

itsre
kk

sgni
r

i si
c

! o

A
gel u

N ! EI T
NET

a
o i t

r i
a

at
rn

a
ur uns ,ii nuf i t

r
 ,i
co

r
uc ,i z

r
o el e

r
p ed i cil gnap i

a
 l a tl ani l ut ut
c

 .i ul uli po
C

ucni t op es iii po
r

l e ni ac
e

 atsi xE .
r

us ed l ucsi
f

aco
r

! e

W
üd sE - 

G
N

U
NR

A
rf

 eni ek ne
St

r
kci

e
 ,S

ünhc
re

oK ,
r

u
G , nl ed

rt
eb tt ebhco

H 
med na rednäB redo e

f
 t gitse
w

er
 ned
bz

w
 .v

 
mo

B
ureh tt e

nt
er

 .negnäh
K

ad hci s nennök redni
r

 ni
ve

r
seb sE . negnaf
te

h
citsrE t

k
!r haf egsgnu

OP
U

Z
p Z - Í

NĚ
NR

O
at

ro
v

sop é
t

p , anal ándáž t esi v í
msen el e

ro
va

zy
ůňš ,

ry
sapo ,
k

sáp i č y
ky

 .D
 it ě
b

t o
maz yl ho

m hci n od es y
a

i sudu a t
t

!í nešudu í čepzeben ej utsi xE .

 
N

o
m ei

co
w

ł od ća
óż

k
tęi p a
ro

w
daż oge

ny
unzs , nil hc

ró
w

 
 

 ,
k ,

tó
r

ył go
m e

b
 ogei n z y
z

asi
w

ć
l paz ei n 

w ęi s ągo
m i cei z d ob ,

ą
at

ć
 .R

yz
sudu oky
z

! ęi s ai ne

U
Y

:I R
A

 

OP
U

Z
p , ánaL - EI

NE
NR

O
ov

ra
zy

únš ,
ry

sapo ,
k

sáp i č y
k

men y
ô

 už
b

p ťy
r

 z el od ťei si v obel a énenvepi
vy

ľ ei tsop j eksted j ekos
ky

  .
D

m as i te
ô

 . hci n od ťseil paz už
H

ro
epzeben í z

č
sne
tv

! ai nesudu o

GI F
Y

ök dabazs 
me

N - 
MELE

t
ekel e

t
óni sz ,

ro
ka

t
áps ,

r
ág

ka
 tv

ogal azs yga
ka

hygá saga
m a t

o
li ,i nt ök z
l

li .
y

hgól 
men kene

a
g 

A . nanno el kant
ye

r
l abagel eb keke
y

hdo
a

ant
k

 .F
sádall u
v

se
z

 l l á yl é
f

! nne

В. ясьтатупаз те
жо

м конёбеР . д. т и асяоп, иквёрев ,
ытнел итаворк йенхрев к ьтав

ызявирп е
Н ! еина

минВ
. яь

шуду ксир не
жо

мзо

AV
ER

TI
SS

EM
EN

T 
- A

uc
un

e 
co

rd
e,

 fi
ce

lle
, c

ei
nt

ur
e 

ni
 c

or
do

n 
ou

 ru
ba

n 
ne

 d
oi

ve
nt

 ê
tre

 a
tta

ch
és

 o
u 

su
sp

en
du

s a
u 

lit
 su

ré
le

vé
. L

es
 e

nf
an

ts
 p

ou
rr

ai
en

t s
’y

 e
nt

ra
ve

r. 
R

is
qu

e 
d’

ét
ou

ffe
m

en
t!

 c
or

do
nc

in
i (

cr
av

at
te

 g
ib

t e
s g

ar
 n

ic
ht

)
 i 

ba
m

bi
ni

 v
i p

os
so

no
 ri

m
an

er
e 

im
pi

gl
ia

ti.

Ra
nz

ay
a 

he
rh

an
gi

 b
ir 

ip
, s

ic
im

, k
or

do
n,

 k
em

er
 v

ey
a 

şe
rit

 b
ağ

la
nm

am
al

ı v
e 

sa
rk

ıtı
lm

am
al

ıd
ır.

 B
oğ

ul
m

a 
te

hl
ik

es
i v

ar
dı

r.

O
ST

RZ
EŻ

EN
IE

!
pa

só
w

 a
ni

 ta
śm

66

66

56

56

u
i

q

v
z

q
2.

1.
2.

2.
2.

3.
2.

4.

z
W

al
l

W
al

l

Cl
os

e 
fr

ee
 h

ol
es

 w
it

h 
ca

ps
Lu

k 
al

le
 h

ul
le

r 
m

ed
 p

ro
pp

er
Sc

hl
ie

ss
en

 S
ie

 d
ie

 o
ff

en
en

 L
öc

he
r 

m
it

 d
en

 D
ec

kk
ap

pe
n

Fe
rm

ez
 le

s 
tr

ou
s 

dé
co

uv
er

ts
 a

ve
c 

le
s 

ch
ap

es

g

1.
2.



LO/09/07/2019

DIN EN 747-1:2015
DIN EN 747-2:2015

AufbauanleitungD
Notice de montageFR
Handleiding voor de montageNL
Montážní návodCZ
Szerelési útmutatóHU
Montaj talimatlarıTR

Assembly instructionGB
Instruzion di montaggioIT
Instrukcja montażuPL
Navod na montažSK
Instrucţiuni de montajRO
Инструкция по монтажуRU

37-0023-32-000

Product fullfil the standard "DIN EN 747-1:2015,DIN EN 747-2:2015"
Produktet opfylder krav til standard "DIN EN 747-1:2015,DIN EN 747-2:2015" 
Produkt entspricht der Norm "DIN EN 747-1:2015,DIN EN 747-2:2015"
Produit conforme au standard "DIN EN 747-1:2015,DIN EN 747-2:2015"

WICHTIG-SORGFÄLTIG LESEN UND AUFBEWAHREN
VIGTIGT-LÆS grundigt igennem og opbevar

IMPORTANT-READ CAREFULLY AND RETAIN

IMPORTANT-LIRE ATTENTIVEMENT ET A CONSERVER



01
0

02
03

04
05

06
07

08
09

1
00

01
1

02
1

03
1

04
1

05
1

06
1

07
1

81

1-000001=

Service    Dienstverlening   
Szerviz

Serwis
   Servis     Сервисная служба  

Name Nom Nome Naam Nazwa

Nr. No. Номер

Typ Type Tip Тип

Assistenza  
  

Jméno Názov
Név Denumire Isim Название

No Č Sz

Tipus Druh Tipo

19

19

19

19

19

013118-32

013018-32

x2

x5
60
19

Article Nr. pcs
A.i.
Nr.

p

e

o

r s

t

o
p
t
e
r
s

1-000025-07

1-000026-07

1-000027-07

1-000014-57

1-000028-07

1-000029-07

M6x85

M6x120

8x15
8x13

7x60
4x50

x2

x2

x2

x4

x20
x2

60

60



s 32

p

.2

3 00-7 40

73 1000-

3 00-7 12

-73 0 320
o

M
ax m

atress h
ig

h  

eztatraM
ssretaM
sradaM
sa letaM

   
   

   
   

   
   

   
   

17
6m

m
 

M
in

 1
60

m
m

.1

23

r

19

19

19

19 23

19

t

ehöhneztartaM elamixam eid rüf gnureikraM
saletam ud mumixam ruetuah al ed euqraM

uaevin etgoohsartam elamixam teh nav gnirekraM
ecartam ykšýv ínlámixam akčanZ

esélölej gássagamcartam silámixam A

ossaretam led ollevil id azz
e

tla amissam id ongeS

 acaretam ćśokosyw anlamyskaM
 acartam ykšýv jenlámixam akčanZ

 асартам ытосив йонъламискам ялд актемтО

D
RF
LN
ZC

UH
RT
BG
TI

LP
KS
OR
UR

2102:1-747 NE NID

Close free holes with caps
Luk alle huller med propper
Schliessen Sie die offenen Löcher mit den Deckkappen
Fermez les trous découverts avec les chapese



Her tlletseg   :nov poH pe mokids.ch. ppo ewwwla d  su  /S3- 8  10  /LV i  /niekdavoAIS sdi  N /k

WARNHINWEIS „Hochbetten und das obere Bett von Etagenbetten sind für Kinder unter 6 Jahren aufgrund der Verletzungsgefahr durch Herabfallen 
nicht geeignet."

WARNING "High beds and the upper bed of bunk beds are not suitable for children under six years due to the risk of injury from falls"

WARNHINWEIS Das Etagenbett/Hochbett darf nicht benutzt werden, wenn ein konstruktives Bauteil beschädigt ist oder fehlt.

WARNING Do not use the bunk bed/high bed if any structural part is broken or missing.

Die Anleitungen des Herstellers sind stets zu befolgen.

Always follow the manufacturer’s instructions.

Die empfohlene(n) Matratzengröße(n) = 9x90x200cm ; 12x90x200cm.

The recommended size of the mattreses = 9x90x200cm ; 12x90x200cm 

Hinweis, dass eine ausreichende Raumbelüftung notwendig ist, um die Luftfeuchte niedrig
verhindern.

zu halten und Schimmelbildung in und um das Bett zu

A statement that ventilation of the room is necessary in order to keep the humidity low and to prevent mould in and around the bed.

DE

WARNHINWEIS „Bei unsachgemäßem Gebrauch können Etagenbetten und Hochbetten eine ernste Verletzungsgefahr durch Strangulation darstellen. 
Gegenstände, die nicht für den Gebrauch mit dem Bett bestimmt sind, dürfen niemals an einem Teil des Etagenbettes befestigt oder 
aufgehängt werden, dies gilt z. B., aber nicht ausschließlich, für Seile, Schnüre, Kordeln, Haken, Gürtel und Taschen.“

WARNING "Bunk beds and high beds can present a serious risk of injury from strangulation if not used correctly. Never attach or hang items to any part
 of the bunk bed that are not designed to be used with the bed, for example, but not limited to ropes, strings, cords, hooks, belts and bags."

WARNHINWEIS

UK WARNING

WARNHINWEIS „Kinder können zwischen dem Bett und der Wand, einer Dachschräge, der Zimmerdecke, angrenzenden Einrichtungsgegenständen 
(z. B. Schränken) und usw. eingeklemmt werden. Um ernste Verletzungsgefahr zu vermeiden, darf der Abstand zwischen der 
Oberkante der Absturzsicherung und der angrenzenden Struktur 75 mm nicht überschreiten oder muss größer sein als 230 mm.“

WARNING “Children can become trapped between the bed and the wall, a roof pitch, the ceiling, adjoining pieces of furniture (e.g. cupboards) and the 
like. To avoid risk of serious injury the distance between the top safety barrier and the adjoining structure shall not exceed 75 mm or shall be 
more than 230 mm.”

A statement to check regularly that all assembly fastenings are propertly tightening.

Hinweis, dass der feste Anzug aller Verbindungselemente regelmäßig zu überprüfen ist.

DIN EN 747-1:2015



Her tlletseg   :nov poH pe mokids.ch. ppo ewwwla d  su  /S3- 8  10  /LV i  /niekdavoAIS sdi  N /k

WARNHINWEIS „Hochbetten und das obere Bett von Etagenbetten sind für Kinder unter 6 Jahren aufgrund der Verletzungsgefahr durch Herabfallen 
nicht geeignet."

WARNING "High beds and the upper bed of bunk beds are not suitable for children under six years due to the risk of injury from falls"

WARNHINWEIS Das Etagenbett/Hochbett darf nicht benutzt werden, wenn ein konstruktives Bauteil beschädigt ist oder fehlt.

WARNING Do not use the bunk bed/high bed if any structural part is broken or missing.

Die Anleitungen des Herstellers sind stets zu befolgen.

Always follow the manufacturer’s instructions.

Hinweis, dass eine ausreichende Raumbelüftung notwendig ist, um die Luftfeuchte niedrig
verhindern.

zu halten und Schimmelbildung in und um das Bett zu

A statement that ventilation of the room is necessary in order to keep the humidity low and to prevent mould in and around the bed.

DE

WARNHINWEIS „Bei unsachgemäßem Gebrauch können Etagenbetten und Hochbetten eine ernste Verletzungsgefahr durch Strangulation darstellen. 
Gegenstände, die nicht für den Gebrauch mit dem Bett bestimmt sind, dürfen niemals an einem Teil des Etagenbettes befestigt oder 
aufgehängt werden, dies gilt z. B., aber nicht ausschließlich, für Seile, Schnüre, Kordeln, Haken, Gürtel und Taschen.“

WARNING "Bunk beds and high beds can present a serious risk of injury from strangulation if not used correctly. Never attach or hang items to any part
 of the bunk bed that are not designed to be used with the bed, for example, but not limited to ropes, strings, cords, hooks, belts and bags."

WARNHINWEIS

UK WARNING

WARNHINWEIS „Kinder können zwischen dem Bett und der Wand, einer Dachschräge, der Zimmerdecke, angrenzenden Einrichtungsgegenständen 
(z. B. Schränken) und usw. eingeklemmt werden. Um ernste Verletzungsgefahr zu vermeiden, darf der Abstand zwischen der 
Oberkante der Absturzsicherung und der angrenzenden Struktur 75 mm nicht überschreiten oder muss größer sein als 230 mm.“

WARNING “Children can become trapped between the bed and the wall, a roof pitch, the ceiling, adjoining pieces of furniture (e.g. cupboards) and the 
like. To avoid risk of serious injury the distance between the top safety barrier and the adjoining structure shall not exceed 75 mm or shall be 
more than 230 mm.”

A statement to check regularly that all assembly fastenings are propertly tightening.

Hinweis, dass der feste Anzug aller Verbindungselemente regelmäßig zu überprüfen ist.

DIN EN 747-1:2015

Følg altid producentens vejledninger.

ADVARSEL ”Høje senge og den øverste køje af køjesenge er ikke egnet til børn under seks år grundet risiko for skader ved fald”.

ADVARSEL Brug ikke køjesenge/høje senge hvis strukturelle dele mangler eller er ødelagte.

Udluftning af værelset er nødvendigt for at bevare en lav luftfugtighed og forhindre skimmel på og omkring sengen.

Kontroller regelmæssigt at alle samlinger er korrekt strammet.

ADVARSEL ”Køjesenge og høje senge kan udgøre en alvorlig risiko for skader fra kvælning ved forkert brug. Hæng eller vedhæft aldrig genstande
til nogen del af sengen, som ikke er designet til at blive brugt sammen med sengen for eksempel, men ikke begrænset til, reb, snor, ledninger, kroge, 
bælter og tasker”.

ADVARSEL ”Børn kan blive fanget mellem sengen og væggen, en taghældning, loftet, tilstødende møbler (fx skabe) og lignende. 
For at undgå risiko for alvorlig skade bør afstanden mellem den øverste sikkerhedsbarriere og den tilstødende struktur være mindre end 75 mm 
eller være mere end 230 mm”.

DK ADVARSEL



LO/09/07/2019

AufbauanleitungD
Notice de montageFR
Montagehandleiding  NL
Montážní návodCZ
Szerelési útmutatóHU
Montaj talimatlarıTR

Assembly instructionGB
Instruzion di montaggioIT
Instrukcja montażuPL
Navod na montažSK
Instrucţiuni de montajRO
Инструкция по монтажуRU

37-0001-32-09A

DIN EN 747-1:2015
DIN EN 747-2:2015



01
0

02
03

04
05

06
07

08
09

1
00

Nr.

Typ

01
1

02
1

03
1

04
1

05
1

06
1

07
1

81

Service    Dienstverlening   
Szerviz

Serwis
   Servis     Сервисная служба  

Name Nom Nome Naam Nazwa

Nr. No. Номер

Typ Type Tip Тип

Assistenza  
  

Jméno Názov
Név Denumire Isim Название

No Č Sz

Tipus Druh Tipo

 1-000001=

3

3
4
4

5
6
6

5
6
6

1

2

1

2

10

013001-32

013002-32

x2

x2
1
2

Article Nr. pcs
A.i.
Nr.

Detail specification

 013003-32 x23
 013004-32 x24
 013005-32 x25
 013006-32 x46
 108820-00 x1610

ba c d e f

g a
b
c
d
e
f

1-000011-07

1-000010-07

1-000013-00

1-000012-07

1-000014-57

1-000015-07

10x18

M6x100

8x40

3x30

6x8

Z4

x24

x24

x24

x32

x12

x1

A.i.
Nr.

Article Nr. Dimentions pcs

Fitting specification

1-000016-57 16x10 x4g

Make sure that there are no loose and leave screws!
Stellen Sie sicher, dass keine losen Schrauben und verlassen!
Zorg ervoor dat er geen losse en laat schroeven!
Assurez-vous qu'il n'y a pas lâches et laissent vis!



1.

b

b

a
c

c

g

d

Close free holes with caps
Luk alle huller med propper
Schliessen Sie die offenen Löcher mit den Deckkappen
Fermez les trous découverts avec les chapes

2.

3. 4.

3
3

4
4

5
5

6
6 6

6
1

2
6 6

5

3

3
4
4

b

b

a

10

e

H eppo mos.cdkipoh. pewwwla d / su  S-  / 1083LV i  /iekndvaodi  s  AIS  / Nk

!mm0 9eßgröneatratzMe nhlepfomE
!mm0ess 9nkchiss ttretamd ednemmoceR

!mm0lse 9tykke drasamt eefalbnA
mm0 9eédnammoatelas recme ur deaisspé

!
0mm!

60-75mm



EU/09/07/2019

AufbauanleitungD
Notice de montageFR
Montagehandleiding NL
Montážní návodCZ
Szerelési útmutatóHU
Montaj talimatlarıTR

Assembly instructionGB
Instruzion di montaggioIT
Instrukcja montażuPL
Navod na montažSK
Instrucţiuni de montajRO
Инструкция по монтажуRU

37-0002-32-200

DIN EN 747-1:2015
DIN EN 747-2:2015



01
0

02
03

04
05

06
07

08
09

1
00

01
1

02
1

03
1

04
1

05
1

06
1

07
1

81

1-000001=

Service    Dienstverlening   
Szerviz

Serwis
   Servis     Сервисная служба  

Name Nom Nome Naam Nazwa

Nr. No. Номер

Typ Type Tip Тип

Assistenza  
  

Jméno Názov
Név Denumire Isim Название

No Č Sz

Tipus Druh Tipo

8
8 

7

013007-32

013008-32

x1

x2
7
8

Article Nr. pcs
A.i.
Nr.

Detail specification

b

a

c

e f

jih

g

h
i
j
c
b
a

1-000020-07

1-000019-07

1-000018-07

1-000013-00

1-000010-07

1-000011-07

3,5x25

3,5x15

48x40x2,5

8x40

M6x100
M6x10/18

x3

x4

x1

x4

x4
x4

A.i.
Nr. Article Nr. Dimentions pcs

Fitting specification

1-000014-57 6x8 x2e
g 1-000017-07 45x45x2 x1

1-000015-07 Z4 x1f



b

1.

a

c

8

8

7

8

8

7

c

a

b

37-000137-000237-0001

2.
37-0001+37-0002



j

h

i

Close free holes with caps
Luk alle huller med propper
Schliessen Sie die offenen Löcher mit den Deckkappen
Fermez les trous découverts avec les chapes

e

eB- a wa er o t f h  e r si k fo  ope  n f ri  e a  dn o ht er h ae it  gn os ru ec s c ol se ot t he p or ud ct

-V æ  r po mæ kr s  mo p  å r si ik eo  n for å eb  n il  d go  an rd v e a mr ek dli er  i næ rhede  n fa p or duk tet

 - B erü kc s hci t gi en S ie d  ei G efah  r d se  eg ö ff n te en F ue ers  u  dn ander W e ä mr qe eu ll e  n na  h d na em P or d ku t

 - Ne p  sa lp ac re   al prod tiu   à p or ix im t  é ud  fe  u o  u d  u chau ff ega  p ssiu a tn

KU

DK
DE
FR

3.

37-0001

37-0002



37-0017+37-0002

b

a

c

8

8

7 7 8

8

i
g

7

.2.1



Close free holes with caps
Luk alle huller med propper
Schliessen Sie die offenen Löcher mit den Deckkappen
Fermez les trous découverts avec les chapes

e

eB- a wa er o t f h  e r si k fo  ope  n f ri  e a  dn o ht er h ae it  gn os ru ec s  c ol s  e ot t eh p or duct

-V æ  r po mæ kr s  mo p  å r si ki oe  n f ro  å eb n il  d go  a rdn v e a mr ek li d re  n i æ rhede  n fa p or du tetk

 - B erücks ci ht gi en S ie d  ei G efah  r sed  geö ff n te en F ue ers  u  dn and re W e ä mr qe eu ll e  n na  h d na em P or d ku t

 - Ne p  sa lp ac re   al produ ti   à p or ix im t  é d  u fe  u o  u  ud chau ff a eg  p ssiu ant

KU

DK
DE
FR

3. 4.

37-0017

37-0002

c

a

b

h

 H po pe mokids.cpoh. pewwwsudla  / S3- 801  /LV i  /niekdavo sdi SIA  / Nk



LO/09/07/2019

DIN EN 747-1:2015
DIN EN 747-2:2015

AufbauanleitungD
Notice de montageFR
Handleiding voor de montageNL
Montážní návodCZ
Szerelési útmutatóHU
Montaj talimatlarıTR

Assembly instructionGB
Instruzion di montaggioIT
Instrukcja montażuPL
Navod na montažSK
Instrucţiuni de montajRO
Инструкция по монтажуRU

37-0023-32-000

Product fullfil the standard "DIN EN 747-1:2015,DIN EN 747-2:2015"
Produktet opfylder krav til standard "DIN EN 747-1:2015,DIN EN 747-2:2015" 
Produkt entspricht der Norm "DIN EN 747-1:2015,DIN EN 747-2:2015"
Produit conforme au standard "DIN EN 747-1:2015,DIN EN 747-2:2015"

WICHTIG-SORGFÄLTIG LESEN UND AUFBEWAHREN
VIGTIGT-LÆS grundigt igennem og opbevar

IMPORTANT-READ CAREFULLY AND RETAIN

IMPORTANT-LIRE ATTENTIVEMENT ET A CONSERVER



01
0

02
03

04
05

06
07

08
09

1
00

01
1

02
1

03
1

04
1

05
1

06
1

07
1

81

1-000001=

Service    Dienstverlening   
Szerviz

Serwis
   Servis     Сервисная служба  

Name Nom Nome Naam Nazwa

Nr. No. Номер

Typ Type Tip Тип

Assistenza  
  

Jméno Názov
Név Denumire Isim Название

No Č Sz

Tipus Druh Tipo

19

19

19

19

19

013118-32

013018-32

x2

x5

60
19

Article Nr. pcs
A.i.
Nr.

p

e

o

r s

t

o
p
t
e
r
s

1-000025-07

1-000026-07

1-000027-07

1-000014-57

1-000028-07

1-000029-07

M6x85

M6x120

8x15
8x13

7x60

4x50

x2

x2

x2

x4

x20

x2

60

60



s
32

p

.2

3 00-7 40

73 1000-

3 00-7 12

-73 0 320
o

M
ax m

atress h
ig

h  

eztatraM
ssretaM
sradaM
sa letaM

   
   

   
   

   
   

   
   

17
6m

m
 

M
in

 1
60

m
m

.1

23

r

19

19

19

19 23

19

t

ehöhneztartaM elamixam eid rüf gnureikraM
saletam ud mumixam ruetuah al ed euqraM

uaevin etgoohsartam elamixam teh nav gnirekraM
ecartam ykšýv ínlámixam akčanZ

esélölej gássagamcartam silámixam A

ossaretam led ollevil id azz
e

tla amissam id ongeS

 acaretam ćśokosyw anlamyskaM
 acartam ykšýv jenlámixam akčanZ

 асартам ытосив йонъламискам ялд актемтО

D
RF
LN
ZC

UH
RT
BG
TI

LP
KS
OR
UR

2102:1-747 NE NID

Close free holes with caps
Luk alle huller med propper
Schliessen Sie die offenen Löcher mit den Deckkappen
Fermez les trous découverts avec les chapese



EŪ/01/04/2016

AufbauanleitungD
Notice de montageFR
Montagehandleiding  NL
Montážní návodCZ
Szerelési útmutatóHU
Montaj talimatlarıTR

Assembly instructionGB
Instruzion di montaggioIT
Instrukcja montażuPL
Navod na montažSK
Instrucţiuni de montajRO
Инструкция по монтажуRU

37-0036-32-09A



01
0

02
03

04
05

06
07

08
09

1
00

Nr.

Typ

01
1

02
1

03
1

04
1

05
1

06
1

07
1

81

013003-32

013005-32

x2

x2

 013006-32 x46
 108820-00 x1610
 013061-32

5

61

 013062-32 x262

x2

Service    Dienstverlening   
Szerviz

Serwis
   Servis     Сервисная служба  

Name Nom Nome Naam Nazwa

Nr. No. Номер

Typ Type Tip Тип

Assistenza  
  

Jméno Názov
Név Denumire Isim Название

No Č Sz

Tipus Druh Tipo

1-000001=

ba c d 

e f g

a
b
c
d
e
f

1-000011-07

1-000010-07

1-000013-00

1-000012-07

1-000014-57

1-000015-07

10x18

M6x100

8x40

3x30
6x8

Z4

x20

x20

x20

x32

x24
x1

A.i.
Nr.

Article Nr. Dimentions pcs

Fitting specification

1-000016-57 16x10 x4g

k
1-000170-57 10x15 x4k

62
5
6
6

3

3

61

62

61

5
6
6

10

3



e
Close free holes with caps
Luk alle huller med propper
Schliessen Sie die offenen Löcher mit den Deckkappen
Fermez les trous découverts avec les chapesg

1. c

c

5
5

6
6 6

6

3
3

a2. 2x

d

3.
4.

b

b

b

3.

b

a

62

61

62

61

k



.1

.2

.3

k
l

n

m

k
l

p

h
o

00-73 10

00-73 63

Close free holes with caps
Luk alle huller med propper
Schliessen Sie die offenen Löcher mit den Deckkappen
Fermez les trous découverts avec les chapes

e

g

o

00-73 83



LO/23/04/2020

AufbauanleitungD
Notice de montageFR
Montagehandleiding  NL
Montážní návodCZ
Szerelési útmutatóHU
Montaj talimatlarıTR

Assembly instructionGB
Instruzion di montaggioIT
Instrukcja montażuPL
Navod na montažSK
Instrucţiuni de montajRO
Инструкция по монтажуRU

37-0041-32-000



01
0

02
03

04
05

06
07

08
09

1
00

Nr.

Typ

01
1

02
1

03
1

04
1

05
1

06
1

07
1

81

 013133-32 x2

013134-32 x266

65

Service    Dienstverlening   
Szerviz

Serwis
   Servis     Сервисная служба  

Name Nom Nome Naam Nazwa

Nr. No. Номер

Typ Type Tip Тип

Assistenza  
  

Jméno Názov
Név Denumire Isim Название

No Č Sz

Tipus Druh Tipo

 1-000001=

f
l

1-000015-07

1-000021-07
Z4

M10x15/28

x1
x8

A.i.
Nr. Article Nr. Dimentions pcs

Fitting specification

1-000022-07 x4m
n 1-000023-07 x4

1-000024-07 M10x12 x8k
1-000016-57 16x10 x8g

M10x15/28

M10x115

1-000166-07 10x80 x4
1-000041-07 M6x55 x4p

o

1-000027-07 8x15 x4h

66

65

66

65

q zv u

q 1-000220-07 x2

1-000222-07 3x42 x2v
1-000221-07 3x15 x4z

77x15x21

1-000223-57 6x29 x2u

f ml n k

g hp o



.1

.2

.3

kl
n

m

k
l

p

h
o

D
RF
LN
ZC
UH
RT
BG
TI
LP
KS
OR
UR

W  - GNIWUHCSRAA G  nee t uo w ans ,ne r eons ,ne r  ,ne r il fo nemei nt  negom ne wor eb ned v  fo deb teh naa dgitse v  egoh teh na k edni r D .negnah deb a  t k  na ver oo r d nekaz a  teh t k  dni v tsre r  tki r kaa t  nee si rE . v itsre kk sgni r isi c !o

A gel uN !EITNET a o it r  i a at rna uruns ,iinuf it r  ,i cor uc ,iz r o ele r p ed icilgnap i a  la tlani lutut c  .iululipo C ucni top es iiipo r le ni ac e  atsixE . r us ed lucsi f aco r !e

W üd sE - GNUNRA rf  eniek ne Str kci e  , S ünhc re oK , r uG ,nled rt eb ttebhcoH med na rednäB redo e f  tgitse wer  ned bzw  . v  mo B ureh tte nter  .negnäh K ad hcis nennök redni r  ni ver seb sE .negnaf teh citsrE t k !rhafegsgnu

OPU Z p Z - ÍNĚNRO atrov sop é t p ,anal ándáž tesiv ímsen ele rovazy ůňš , ry sapo , k sáp ič y ky  . D  itě b tomaz ylhom hcin od es y a isudu a t t !ínešudu íčepzeben ejutsixE .

 N om ei cow ł od ća óżk tęip a row daż oge ny unzs ,nil hc rów    , k , tór yłgom e b  ogein z y z asiw ć lpaz ein w ęis ągom iceizd ob , ą at ć  . Ryz sudu oky z !ęis aine

UY :IRA  

OPU Z p ,ánaL - EINENRO ovrazy únš , ry sapo , k sáp ič y k men y ô  už b p ťy r  z elod ťeisiv obela énenvepi vy ľeitsop jeksted jekos ky   . D m as ite ô  .hcin od ťseilpaz už Hro epzeben íz č sne tv !ainesudu o

GIF Y ök dabazs meN - MELE t ekele t ónisz , rokat áps , r ág ka  t v ogalazs yga ka hygá sagam a t o li ,intök z l li . y hgól men kene a g A .nanno el kant yer labageleb keke y hdo a ant k  . F sádallu v se z  llá ylé f !nne

В.ясьтатупаз тежом конёбеР .д.т и асяоп,иквёрев ,ытнел итаворк йенхрев к ьтавызявирп еН !еинаминВ .яьшуду ксир нежомзо

AVERTISSEMENT - Aucune corde, ficelle, ceinture ni cordon ou ruban ne doivent être attachés ou suspendus au lit surélevé. Les enfants pourraient s’y entraver. Risque d’étouffement!

 cordoncini (cravatte gibt es gar nicht)  i bambini vi possono rimanere impigliati.

Ranzaya herhangi bir ip, sicim, kordon, kemer veya şerit bağlanmamalı ve sarkıtılmamalıdır. Boğulma tehlikesi vardır.

OSTRZEŻENIE! pasów ani taśm

66

66

56

56

u
i q

v
z

q
2.1. 2.2. 2.3. 2.4.

zWall

Wall

Close free holes with caps
Luk alle huller med propper
Schliessen Sie die offenen Löcher mit den Deckkappen
Fermez les trous découverts avec les chapes

g

1. 2.



Her tlletseg   :nov poH pe mokids.ch. ppo ewwwla d  su  /S3- 8  10  /LV i  /niekdavoAIS sdi  N /k

WARNHINWEIS „Hochbetten und das obere Bett von Etagenbetten sind für Kinder unter 6 Jahren aufgrund der Verletzungsgefahr durch Herabfallen 
nicht geeignet."

WARNING "High beds and the upper bed of bunk beds are not suitable for children under six years due to the risk of injury from falls"

WARNHINWEIS Das Etagenbett/Hochbett darf nicht benutzt werden, wenn ein konstruktives Bauteil beschädigt ist oder fehlt.

WARNING Do not use the bunk bed/high bed if any structural part is broken or missing.

Die Anleitungen des Herstellers sind stets zu befolgen.

Always follow the manufacturer’s instructions.

Hinweis, dass eine ausreichende Raumbelüftung notwendig ist, um die Luftfeuchte niedrig
verhindern.

zu halten und Schimmelbildung in und um das Bett zu

A statement that ventilation of the room is necessary in order to keep the humidity low and to prevent mould in and around the bed.

DE

WARNHINWEIS „Bei unsachgemäßem Gebrauch können Etagenbetten und Hochbetten eine ernste Verletzungsgefahr durch Strangulation darstellen. 
Gegenstände, die nicht für den Gebrauch mit dem Bett bestimmt sind, dürfen niemals an einem Teil des Etagenbettes befestigt oder 
aufgehängt werden, dies gilt z. B., aber nicht ausschließlich, für Seile, Schnüre, Kordeln, Haken, Gürtel und Taschen.“

WARNING "Bunk beds and high beds can present a serious risk of injury from strangulation if not used correctly. Never attach or hang items to any part
 of the bunk bed that are not designed to be used with the bed, for example, but not limited to ropes, strings, cords, hooks, belts and bags."

WARNHINWEIS

UK WARNING

WARNHINWEIS „Kinder können zwischen dem Bett und der Wand, einer Dachschräge, der Zimmerdecke, angrenzenden Einrichtungsgegenständen 
(z. B. Schränken) und usw. eingeklemmt werden. Um ernste Verletzungsgefahr zu vermeiden, darf der Abstand zwischen der 
Oberkante der Absturzsicherung und der angrenzenden Struktur 75 mm nicht überschreiten oder muss größer sein als 230 mm.“

WARNING “Children can become trapped between the bed and the wall, a roof pitch, the ceiling, adjoining pieces of furniture (e.g. cupboards) and the 
like. To avoid risk of serious injury the distance between the top safety barrier and the adjoining structure shall not exceed 75 mm or shall be 
more than 230 mm.”

A statement to check regularly that all assembly fastenings are propertly tightening.

Hinweis, dass der feste Anzug aller Verbindungselemente regelmäßig zu überprüfen ist.

DIN EN 747-1:2015

Følg altid producentens vejledninger.

ADVARSEL ”Høje senge og den øverste køje af køjesenge er ikke egnet til børn under seks år grundet risiko for skader ved fald”.

ADVARSEL Brug ikke køjesenge/høje senge hvis strukturelle dele mangler eller er ødelagte.

Udluftning af værelset er nødvendigt for at bevare en lav luftfugtighed og forhindre skimmel på og omkring sengen.

Kontroller regelmæssigt at alle samlinger er korrekt strammet.

ADVARSEL ”Køjesenge og høje senge kan udgøre en alvorlig risiko for skader fra kvælning ved forkert brug. Hæng eller vedhæft aldrig genstande
til nogen del af sengen, som ikke er designet til at blive brugt sammen med sengen for eksempel, men ikke begrænset til, reb, snor, ledninger, kroge, 
bælter og tasker”.

ADVARSEL ”Børn kan blive fanget mellem sengen og væggen, en taghældning, loftet, tilstødende møbler (fx skabe) og lignende. 
For at undgå risiko for alvorlig skade bør afstanden mellem den øverste sikkerhedsbarriere og den tilstødende struktur være mindre end 75 mm 
eller være mere end 230 mm”.

DK ADVARSEL



Her tlletseg   :nov poH pe mokids.ch. ppo ewwwla d  su  /S3- 8  10  /LV i  /niekdavoAIS sdi  N /k

WARNHINWEIS „Hochbetten und das obere Bett von Etagenbetten sind für Kinder unter 6 Jahren aufgrund der Verletzungsgefahr durch Herabfallen 
nicht geeignet."

WARNING "High beds and the upper bed of bunk beds are not suitable for children under six years due to the risk of injury from falls"

WARNHINWEIS Das Etagenbett/Hochbett darf nicht benutzt werden, wenn ein konstruktives Bauteil beschädigt ist oder fehlt.

WARNING Do not use the bunk bed/high bed if any structural part is broken or missing.

Die Anleitungen des Herstellers sind stets zu befolgen.

Always follow the manufacturer’s instructions.

Die empfohlene(n) Matratzengröße(n) = 9x90x200cm ; 12x90x200cm.

The recommended size of the mattreses = 9x90x200cm ; 12x90x200cm 

Hinweis, dass eine ausreichende Raumbelüftung notwendig ist, um die Luftfeuchte niedrig
verhindern.

zu halten und Schimmelbildung in und um das Bett zu

A statement that ventilation of the room is necessary in order to keep the humidity low and to prevent mould in and around the bed.

DE

WARNHINWEIS „Bei unsachgemäßem Gebrauch können Etagenbetten und Hochbetten eine ernste Verletzungsgefahr durch Strangulation darstellen. 
Gegenstände, die nicht für den Gebrauch mit dem Bett bestimmt sind, dürfen niemals an einem Teil des Etagenbettes befestigt oder 
aufgehängt werden, dies gilt z. B., aber nicht ausschließlich, für Seile, Schnüre, Kordeln, Haken, Gürtel und Taschen.“

WARNING "Bunk beds and high beds can present a serious risk of injury from strangulation if not used correctly. Never attach or hang items to any part
 of the bunk bed that are not designed to be used with the bed, for example, but not limited to ropes, strings, cords, hooks, belts and bags."

WARNHINWEIS

UK WARNING

WARNHINWEIS „Kinder können zwischen dem Bett und der Wand, einer Dachschräge, der Zimmerdecke, angrenzenden Einrichtungsgegenständen 
(z. B. Schränken) und usw. eingeklemmt werden. Um ernste Verletzungsgefahr zu vermeiden, darf der Abstand zwischen der 
Oberkante der Absturzsicherung und der angrenzenden Struktur 75 mm nicht überschreiten oder muss größer sein als 230 mm.“

WARNING “Children can become trapped between the bed and the wall, a roof pitch, the ceiling, adjoining pieces of furniture (e.g. cupboards) and the 
like. To avoid risk of serious injury the distance between the top safety barrier and the adjoining structure shall not exceed 75 mm or shall be 
more than 230 mm.”

A statement to check regularly that all assembly fastenings are propertly tightening.

Hinweis, dass der feste Anzug aller Verbindungselemente regelmäßig zu überprüfen ist.

DIN EN 747-1:2015



-

LO/16/06/2021

AufbauanleitungD
Notice de montageFR
Montagehandleiding  NL
Montážní návodCZ
Szerelési útmutatóHU
Montaj talimatlarıTR

Assembly instructionGB
Instruzion di montaggioIT
Instrukcja montażuPL
Navod na montažSK
Instrucţiuni de montajRO
Инструкция по монтажуRU

37-0001-32-12A

DIN EN 747-1:2015
DIN EN 747-2:2015



ba c d e

f g

013001-32

013002-32

x2

x2

1
2

Article Nr. pcs
A.i.
Nr.

 013003-32 x23
 013004-32 x24
 013112-32 x46
 108821-00 x1610

 013114-00

a
b
c
d
e
f

1-000011-07

1-000010-07

1-000013-00

1-000012-07

1-000014-57

1-000015-07

10x18

M6x100

8x40

3x30
8x13

Z4

x24

x24

x24

x32

x12
x1

A.i.
Nr.

Article Nr. Dimentions pcs

Fitting specification

1-000016-57 16x10 x4g

x152

 013113-32 x253

i h
h
i

1-000114-09

1-000115-07

8x13

3,5x15

x2
x14

01
0

02
03

04
05

06
07

08
09

1
00

Nr.

Typ

01
1

02
1

03
1

04
1

05
1

06
1

07
1

81

Service    Dienstverlening   
Szerviz

Serwis
   Servis     Сервисная служба  

Name Nom Nome Naam Nazwa

Nr. No. Номер

Typ Type Tip Тип

Assistenza  
  

Jméno Názov
Név Denumire Isim Название

No Č Sz

Tipus Druh Tipo

 1-000001=

Detail specification

Make sure that there are no loose and leave screws!
Stellen Sie sicher, dass keine losen Schrauben und verlassen!
Zorg ervoor dat er geen losse en laat schroeven!
Assurez-vous qu'il n'y a pas lâches et laissent vis!

3

3
4
4

53
6
6

53
6
6

1

2

1

2

10

52



1.

b

b

a
c

c

2.

3.
4.

3
3

4
4

53
53

6
6

6
6

1

2
6

6 53

3

344

b

b

a

52

h

i
i

i
h

i
i

i
h

i i

ii

53

53



5.

g

Cl
os

e 
fr

ee
 h

ol
es

 w
it

h 
ca

ps
Lu

k 
al

le
 h

ul
le

r 
m

ed
 p

ro
pp

er
Sc

hl
ie

ss
en

 S
ie

 d
ie

 o
ff

en
en

 L
öc

he
r 

m
it

 d
en

 D
ec

kk
ap

pe
n

Fe
rm

ez
 le

s 
tr

ou
s 

dé
co

uv
er

ts
 a

ve
c 

le
s 

ch
ap

es

6.

3

344

e

gre
H

lletse
 t v

on
 : H

eppo
mo

s.cd
ki

poh.
pe

w
w

w
la
d

/ su
 

S
-

 / 1083
LV

 i
 /

ie
k

nd
vao

di
 s

 
AIS

 / N
k

!
m

m0
 9 eß

gr
ö

ne
at

ra
tz

M
e n

hl
e

pf
o

mE
!

m
m0

es
s 

9
nkc

hi
ss

 t
tr

e
t a

m
d edne

m
moceR

!
m

m0
ls

e 
9

ty
kk

e
 

dr
as

a
mt e

ef
al

bn
A

m
m0

 9 eédna
m

mo
at

el
as

 re
c

m
e 

ur
 d

e
ai

ss
pé

53

53

52

52

h
d

10



EU/09/07/2019

AufbauanleitungD
Notice de montageFR
Montagehandleiding NL
Montážní návodCZ
Szerelési útmutatóHU
Montaj talimatlarıTR

Assembly instructionGB
Instruzion di montaggioIT
Instrukcja montażuPL
Navod na montažSK
Instrucţiuni de montajRO
Инструкция по монтажуRU

37-0002-32-200

DIN EN 747-1:2015
DIN EN 747-2:2015



01
0

02
03

04
05

06
07

08
09

1
00

01
1

02
1

03
1

04
1

05
1

06
1

07
1

81

1-000001=

Service    Dienstverlening   
Szerviz

Serwis
   Servis     Сервисная служба  

Name Nom Nome Naam Nazwa

Nr. No. Номер

Typ Type Tip Тип

Assistenza  
  

Jméno Názov
Név Denumire Isim Название

No Č Sz

Tipus Druh Tipo

8
8 

7

013007-32

013008-32

x1

x2
7
8

Article Nr. pcs
A.i.
Nr.

Detail specification

b

a

c

e f

jih

g

h
i
j
c
b
a

1-000020-07

1-000019-07

1-000018-07

1-000013-00

1-000010-07

1-000011-07

3,5x25

3,5x15

48x40x2,5

8x40

M6x100
M6x10/18

x3

x4

x1

x4

x4
x4

A.i.
Nr. Article Nr. Dimentions pcs

Fitting specification

1-000014-57 6x8 x2e
g 1-000017-07 45x45x2 x1

1-000015-07 Z4 x1f



b

1.

a

c8

8

7

8 8

7

c

a

b

37
-0

00
1

37
-0

00
2

37
-0

00
1

2.
37

-0
00

1+
37

-0
00

2



j

h

i

Cl
os

e 
fr

ee
 h

ol
es

 w
ith

 c
a p

s
Lu

k 
al

le
 h

ul
le

r 
m

ed
 p

ro
pp

er
Sc

hl
ie

ss
en

 S
i e

 d
ie

 o
ff

en
en

 L
öc

he
r 

m
it 

de
n 

De
ck

ka
pp

en
Fe

rm
ez

 l e
s 

t r
o u

s 
dé

c o
uv

er
t s

 a
ve

c 
l e

s 
ch

a p
es

e

eB-
a w

a er
o 

t f h
 e r

si k
 fo

 op
e

 n f
ri

 e a
 dn
o ht

e r 
h

ae
it

 gn
os

ru
ec

s c 
ol s

e 
ot

t h
ep 

or
ud

c t

- V
æ

 r
po

m æ
kr s

 mo
p

 å r
si i

k
eo

 nf
or 

å
eb

 ni
l  d

go
 an

rd
v e

a mr
ek

dli
er

 i n
ær

he
de

 n
fa

p 
or d

uk
tet

 -B
erü

kc
s

hci
t gi

en
S 

i e 
d

 ei
G e

fa h
 r d

se
 eg

ö ff
n

te e
n F 

ue
ers

 u
 dn
an

d e
r

W e
ä mr

qe
eu

ll e
 n n

a
 h

d na
em

 P
or d

ku
t

 - N
ep 

 sa
lp a

c
re  

 al
pro

d
tiu
  à

p or
ix

im
t  é

ud
 fe

 uo
 u d

 uc
h a

u ff
ega

 p
ssiu

a
tn

KU DK DE FR

3.

37
-0

00
1 37
-0

00
2



37
-0

01
7+

37
-0

00
2

b

a

c8

8

7
7

88 i
g

7

.2
.1



Cl
os

e 
fr

ee
 h

o l
es

 w
ith

 c
a p

s
Lu

k 
al

le
 h

ul
le

r 
m

ed
 p

ro
pp

er
Sc

hl
ie

ss
en

 S
ie

 d
ie

 o
ff

en
en

 L
öc

he
r 

m
it 

de
n 

De
ck

ka
pp

en
Fe

rm
ez

 l e
s 

tr
o u

s 
dé

c o
uv

er
ts

 a
ve

c 
le

s 
ch

ap
es

e

eB-
a w

a er
o 

t f h
 e r

sik
 fo

 op
e

 n f
ri

 e a
 dn
o ht

e r 
h

ae
it

 gn
os

ru
ec

s  c
ol s

 e
ot

t 
eh

p 
or d

u c
t

-V
æ

 r
po

m æ
kr s

 mo
p

 å r
si

ki o
e

 nf
ro 

å
eb

n i
l  d

go
 a

rdn
v e

a mr
ek

li d
re  

n i
æ r

he
de

 n
fa

p 
or d

u
tetk

 -B
erü

ck
sci

ht
gi e

n S 
i e

d 
 ei
G e

f ah
 r

sed
 ge

ö ff
n

te e
nF 

ue
ers

 u
 dn
an

d
re

W e
ä mr

qe
eu

ll e
 n n

a
 h

d na
e m

 P
or d

ku
t

 - N
ep 

 sa
lp a

c
re  

 al
pro

d u
ti  

 àp
or

ix
im
t  é

d
 u f

e
 uo

 u
 ud
ch

au
ffa

eg
 p

ssiu
an

t

KU DK DE FR

3.
4.

37
-0

01
7

37
-0

00
2

c

a

b

h

 H
po

pe
mo

ki
ds

.c
poh.

pe
w

w
w

sudla
 / 

S
3-

80
1 

 /
LV

 i
 /

ni
ek

davo
 sdi
SI

A
  /

N
k



LO/09/07/2019

DIN EN 747-1:2015
DIN EN 747-2:2015

AufbauanleitungD
Notice de montageFR
Handleiding voor de montageNL
Montážní návodCZ
Szerelési útmutatóHU
Montaj talimatlarıTR

Assembly instructionGB
Instruzion di montaggioIT
Instrukcja montażuPL
Navod na montažSK
Instrucţiuni de montajRO
Инструкция по монтажуRU

37-0023-32-000

Product fullfil the standard "DIN EN 747-1:2015,DIN EN 747-2:2015"
Produktet opfylder krav til standard "DIN EN 747-1:2015,DIN EN 747-2:2015" 
Produkt entspricht der Norm "DIN EN 747-1:2015,DIN EN 747-2:2015"
Produit conforme au standard "DIN EN 747-1:2015,DIN EN 747-2:2015"

WICHTIG-SORGFÄLTIG LESEN UND AUFBEWAHREN
VIGTIGT-LÆS grundigt igennem og opbevar

IMPORTANT-READ CAREFULLY AND RETAIN

IMPORTANT-LIRE ATTENTIVEMENT ET A CONSERVER



01
0

02
03

04
05

06
07

08
09

1
00

01
1

02
1

03
1

04
1

05
1

06
1

07
1

81

1-000001=

Service    Dienstverlening   
Szerviz

Serwis
   Servis     Сервисная служба  

Name Nom Nome Naam Nazwa

Nr. No. Номер

Typ Type Tip Тип

Assistenza  
  

Jméno Názov
Név Denumire Isim Название

No Č Sz

Tipus Druh Tipo

19

19

19

19

19

013118-32

013018-32

x2

x5

60
19

Article Nr. pcs
A.i.
Nr.

p

e

o

r s

t

o
p
t
e
r
s

1-000025-07

1-000026-07

1-000027-07

1-000014-57

1-000028-07

1-000029-07

M6x85

M6x120

8x15
8x13

7x60

4x50

x2

x2

x2

x4

x20

x2

60

60



s
32

p

.2

3 00-7 40

73 1000-

3 00-7 12

-73 0 320
o

M
ax m

atress h
ig

h  

eztatraM
ssretaM
sradaM
sa letaM

   
   

   
   

   
   

   
   

17
6m

m
 

M
in

 1
60

m
m

.1

23

r

19

19

19

19 23

19

t

ehöhneztartaM elamixam eid rüf gnureikraM
saletam ud mumixam ruetuah al ed euqraM

uaevin etgoohsartam elamixam teh nav gnirekraM
ecartam ykšýv ínlámixam akčanZ

esélölej gássagamcartam silámixam A

ossaretam led ollevil id azz
e

tla amissam id ongeS

 acaretam ćśokosyw anlamyskaM
 acartam ykšýv jenlámixam akčanZ

 асартам ытосив йонъламискам ялд актемтО

D
RF
LN
ZC

UH
RT
BG
TI

LP
KS
OR
UR

2102:1-747 NE NID

Close free holes with caps
Luk alle huller med propper
Schliessen Sie die offenen Löcher mit den Deckkappen
Fermez les trous découverts avec les chapese



.tgidnevdøn re mos jøtkræV.deen lliw uoy slooTWerkzeuge,die Sie Brauchen werden. Outils nécessairesUK DKDE FR

Wir empfehlen, dass zwei Personen sich bei der Montage beteiligen.DE
It is advisory to be two people during assembliy.UK
Nous vous conseillons d'érte a deux personnes pour le montage.FR
Vi anbefaler, at man er to personer om at samle.DK

LO/27/04/2020

Product fullfil the standard "DIN EN 747-1:2015,DIN EN 747-2:2015"
Produktet opfylder krav til standard "DIN EN 747-1:2015,DIN EN 747-2:2015" 
Produkt entspricht der Norm "DIN EN 747-1:2015,DIN EN 747-2:2015"
Produit conforme au standard "DIN EN 747-1:2015,DIN EN 747-2:2015"

WICHTIG-SORGFÄLTIG LESEN UND AUFBEWAHREN
VIGTIGT-LÆS grundigt igennem og opbevar

IMPORTANT-READ CAREFULLY AND RETAIN

IMPORTANT-LIRE ATTENTIVEMENT ET A CONSERVER

-47-1:20157 NE  NID

D Aufbauanleitung
FR Notice de montage
NL Montagehandleiding  
CZ Montážní návod
HU Szerelési útmutató
TR Montaj talimatları

GB Assembly instruction
IT Instruzion di montaggio
PL Instrukcja montażu
SK Navod na montaž
RO Instrucţiuni de montaj
RU Инструкция по монтажу

37-0036-32-12A



SERVICEKARTE

Fittings checklist;UK DK Checkliste for beslag;DE Überprüfungsliste für Zubehör; FR

Lie be Kundin, lieber Kunde,
obwohl wir unsere Möbel vor der Auslieferung einer eingehenden Endkontrolle unterziehen, kann es vorkommen, dass einmal ein
Zubehörteil fehlt oder dass ein Teil w ährend des Transports besch ädigt wird. Senden Sie den Artikel in so einem Fall bitte nicht
zurück, sondern fordern Sie einfach Ersatz für das fehlende bzw. besch ädigte Teil unserer Kunden-Hotline an. Die Telefonnummer

Bitte nennen Sie bei der Ersatzteilbestellung Modellnamen, Artikelnummer, Type und Farbnummer des Möbelstückes sowie die
benötigten Ersatzteilnummern/ -bezeichnungen, wie sie in dieser Anleitung angegeben sind.
Wir werden Ihre Anforderung sofort bearbeiten und Ihnen das Ersatzteil umgehend zusenden.

10 2 3 4 5 6 7 8 9 10
cm

Bitte füllen Sie diese Servicekarte sorgf ällig aus, damit Sie alle nötigen Daten bei Ihrer Ersatzteilbestellung zur Hand haben. Die

Modellname : .............................................................. .......................... ;

Artikel - Nr : .........................................................................................;  

Type: .....................................................................................................;

Farb - Nr : ............................................................................................;

Kundennummer: .................................................................................;

Name:.....................................................................................................;

Strasse:..........................................     Haus - Nr : ...............................;

PLZ:......................   Ort:......................................................................;

Rechnungsdatum:  ...............................................................................;

Tel. für Rückfragen: ...............................................................................;

Grund der Ersatzteilanforderung: ..........................................................

.....................................................................................................................
Benötigte Teile:
Teile-Nr Bezeichnung Anzahl

Modellname: Artikel - Nr.: Type: Farb - Nr.:(falls vorhanden) (falls vorhanden)

3

3

53
6
6

53
6
6

61

62

61

62

10

ba c d e

f g

013061-32

013062-32

x2

x2

61
62

Article Nr. pcs
A.i.
Nr.

Detail specification

 013003-32 x23
 013112-32 x46
 108821-00 x1610

 013114-00

a
b
c
d
e
f

1-000011-07

1-000010-07

1-000013-00

1-000012-07

1-000014-57

1-000015-07

10x18

M6x100

8x40

3x30
8x13

Z4

x20

x20

x20

x32

x24
x1

A.i.
Nr.

Article Nr. Dimentions pcs

Fitting specification

1-000001=

1-000016-57 16x10 x4g

52

x152

 013113-32 x253

i h
h
i

1-000114-09

1-000115-07

8x13

3,5x15

x2
x14

k 1-000170-57 10x15 x4

k



1.

b

b

a
c

c

2.

3.
4.

3
3 53

53
6

6
6

6
61

62
6

6 53

3

3

b

b

a

52

h

i
i

i
h

i
i

i
h

i i

ii

53

53



5.

g

Cl
os

e 
fr

ee
 h

ol
es

 w
it

h 
ca

ps
Lu

k 
al

le
 h

ul
le

r 
m

ed
 p

ro
pp

er
Sc

hl
ie

ss
en

 S
ie

 d
ie

 o
ff

en
en

 L
öc

he
r 

m
it

 d
en

 D
ec

kk
ap

pe
n

Fe
rm

ez
 le

s 
tr

ou
s 

dé
co

uv
er

ts
 a

ve
c 

le
s 

ch
ap

es

6.

3

3

e

gre
H

lletse
 t v

on
 : H

eppo
mo

s.cd
ki

poh.
pe

w
w

w
la
d

/ su
 

S
-

 / 1083
LV

 i
 /

ie
k

nd
vao

di
 s

 
AIS

 / N
k

!
m

m0
 9 eß

gr
ö

ne
at

ra
tz

M
e n

hl
e

pf
o

mE
!

m
m0

es
s 

9
nkc

hi
ss

 t
tr

e
t a

m
d edne

m
moceR

!
m

m0
ls

e 
9

ty
kk

e
 

dr
as

a
mt e

ef
al

bn
A

m
m0

 9 eédna
m

mo
at

el
as

 re
c

m
e 

ur
 d

e
ai

ss
pé

53

53

52

52

h
d

10 k



LO/23/04/2020

AufbauanleitungD
Notice de montageFR
Montagehandleiding  NL
Montážní návodCZ
Szerelési útmutatóHU
Montaj talimatlarıTR

Assembly instructionGB
Instruzion di montaggioIT
Instrukcja montażuPL
Navod na montažSK
Instrucţiuni de montajRO
Инструкция по монтажуRU

37-0041-32-000



01
0

02
03

04
05

06
07

08
09

1
00

Nr.

Typ

01
1

02
1

03
1

04
1

05
1

06
1

07
1

81

 013133-32 x2

013134-32 x266

65

Service    Dienstverlening   
Szerviz

Serwis
   Servis     Сервисная служба  

Name Nom Nome Naam Nazwa

Nr. No. Номер

Typ Type Tip Тип

Assistenza  
  

Jméno Názov
Név Denumire Isim Название

No Č Sz

Tipus Druh Tipo

 1-000001=

f
l

1-000015-07

1-000021-07
Z4

M10x15/28

x1
x8

A.i.
Nr. Article Nr. Dimentions pcs

Fitting specification

1-000022-07 x4m
n 1-000023-07 x4

1-000024-07 M10x12 x8k
1-000016-57 16x10 x8g

M10x15/28

M10x115

1-000166-07 10x80 x4
1-000041-07 M6x55 x4p

o

1-000027-07 8x15 x4h

66

65

66

65

q zv u

q 1-000220-07 x2

1-000222-07 3x42 x2v
1-000221-07 3x15 x4z

77x15x21

1-000223-57 6x29 x2u

f ml n k

g hp o



. 1

. 2

. 3 k
l

n

m

k
l

p

h
o

D RF
L

N Z
C

U
H

RT B
G TI LP KS O
R

U
R

W
 - 

G
NI

W
U

HCSR
A

A
G

 nee
t

uo
w

ans , ne
r

eons , ne
r

 , ne
r

il f o ne
mei

nt
 nego

m ne
w

or
eb ned

v
 f o deb t eh naa dgitse
v

 egoh t eh na
k

edni
r

D . negnah deb
a

 tk
 na
ve

r
oo

r
d nekaz

a
 t eh t
k

 dni
v

tsr e
r

 tki
r

kaa
t

 nee si r E .
v

itsr e
kk

sgni
r

i si
c

! o

A
gel u

N ! EI T
NET

a
o i t

r i
a

at
rn

a
ur uns ,ii nuf i t

r
 ,i
co

r
uc ,i z

r
o el e

r
p ed i cil gnap i

a
 l a tl ani l ut ut
c

 .i ul uli po
C

ucni t op es iii po
r

l e ni ac
e

 atsi xE .
r

us ed l ucsi
f

aco
r

! e

W
üd sE - 

G
N

U
NR

A
rf

 eni ek ne
St

r
kci

e
 ,S

ünhc
re

oK ,
r

u
G , nl ed

rt
eb tt ebhco

H 
med na r ednäB r edo e

f
 t gitse
w

er
 ned
bz

w
 .v

 
mo

B
ur eh tt e

nt
er

 . negnäh
K

ad hci s nennök r edni
r

 ni
ve

r
seb sE . negnaf
te

h
citsr E t

k
!r haf egsgnu

OP
U

Z
p Z - Í

NĚ
NR

O
at

ro
v

sop é
t

p , anal ándáž t esi v í
msen el e

ro
va

zy
ůňš ,

ry
sapo ,
k

sáp i č y
ky

 .D
 it ě
b

t o
maz yl ho

m hci n od es y
a

i sudu a t
t

!í nešudu í čepzeben ej utsi xE .

 
N

o
m ei

co
w

ł od ća
óż

k
tęi p a
ro

w
daż oge

ny
unzs , nil hc

ró
w

 
 

 ,
k ,

tó
r

ył go
m e

b
 ogei n z y
z

asi
w

ć
l paz ei n 

w ęi s ągo
m i cei zd ob ,

ą
at

ć
 .R

yz
sudu oky
z

! ęi s ai ne

U
Y

:I R
A

 

OP
U

Z
p , ánaL - EI

NE
NR

O
ov

ra
zy

únš ,
ry

sapo ,
k

sáp i č y
k

men y
ô

 už
b

p ťy
r

 z el od ťei si v obel a énenvepi
vy

ľ ei tsop j eksted j ekos
ky

  .
D

m as i te
ô

 . hci n od ťseil paz už
H

ro
epzeben í z

č
sne
tv

! ai nesudu o

GI F
Y

ök dabazs 
me

N - 
MELE

t
ekel e

t
óni sz ,

ro
ka

t
áps ,

r
ág

ka
 tv

ogal azs yga
ka

hygá saga
m a t

o
li ,i nt ök z
l

li .
y

hgól 
men kene

a
g 

A . nanno el kant
ye

r
l abagel eb keke
y

hdo
a

ant
k

 .F
sádall u
v

se
z

 l l á yl é
f

! nne

В. ясьтатупаз те
жо

м конёбеР . д. т и асяоп, иквёрев ,
ытнел итаворк йенхрев к ьтав

ызявирп е
Н ! еина

минВ
. яь

шуду ксир не
жо

мзо

AV
ER

TI
SS

EM
EN

T 
- A

uc
un

e 
co

rd
e,

 fi
ce

lle
, c

ei
nt

ur
e 

ni
 c

or
do

n 
ou

 ru
ba

n 
ne

 d
oi

ve
nt

 ê
tre

 a
tta

ch
és

 o
u 

su
sp

en
du

s a
u 

lit
 su

ré
le

vé
. L

es
 e

nf
an

ts
 p

ou
rr

ai
en

t s
’y

 e
nt

ra
ve

r. 
R

is
qu

e 
d’

ét
ou

ffe
m

en
t!

 c
or

do
nc

in
i (

cr
av

at
te

 g
ib

t e
s g

ar
 n

ic
ht

)
 i 

ba
m

bi
ni

 v
i p

os
so

no
 ri

m
an

er
e 

im
pi

gl
ia

ti.

Ra
nz

ay
a 

he
rh

an
gi

 b
ir 

ip
, s

ic
im

, k
or

do
n,

 k
em

er
 v

ey
a 

şe
rit

 b
ağ

la
nm

am
al

ı v
e 

sa
rk

ıtı
lm

am
al

ıd
ır.

 B
oğ

ul
m

a 
te

hl
ik

es
i v

ar
dı

r.

O
ST

RZ
EŻ

EN
IE

!
pa

só
w

 a
ni

 ta
śm

66

66

56

56

u
i

q

v
z

q
2.

1.
2.

2.
2.

3.
2.

4.

z
W

al
l

W
al

l

Cl
os

e 
fr

ee
 h

ol
es

 w
it

h 
ca

ps
Lu

k 
al

le
 h

ul
le

r 
m

ed
 p

ro
pp

er
Sc

hl
ie

ss
en

 S
ie

 d
ie

 o
ff

en
en

 L
öc

he
r 

m
it

 d
en

 D
ec

kk
ap

pe
n

Fe
rm

ez
 le

s 
tr

ou
s 

dé
co

uv
er

ts
 a

ve
c 

le
s 

ch
ap

es

g

1.
2.



Her tlletseg   :nov poH pe mokids.ch. ppo ewwwla d  su  /S3- 8  10  /LV i  /niekdavoAIS sdi  N /k

WARNHINWEIS „Hochbetten und das obere Bett von Etagenbetten sind für Kinder unter 6 Jahren aufgrund der Verletzungsgefahr durch Herabfallen 
nicht geeignet."

WARNING "High beds and the upper bed of bunk beds are not suitable for children under six years due to the risk of injury from falls"

WARNHINWEIS Das Etagenbett/Hochbett darf nicht benutzt werden, wenn ein konstruktives Bauteil beschädigt ist oder fehlt.

WARNING Do not use the bunk bed/high bed if any structural part is broken or missing.

Die Anleitungen des Herstellers sind stets zu befolgen.

Always follow the manufacturer’s instructions.

Hinweis, dass eine ausreichende Raumbelüftung notwendig ist, um die Luftfeuchte niedrig
verhindern.

zu halten und Schimmelbildung in und um das Bett zu

A statement that ventilation of the room is necessary in order to keep the humidity low and to prevent mould in and around the bed.

DE

WARNHINWEIS „Bei unsachgemäßem Gebrauch können Etagenbetten und Hochbetten eine ernste Verletzungsgefahr durch Strangulation darstellen. 
Gegenstände, die nicht für den Gebrauch mit dem Bett bestimmt sind, dürfen niemals an einem Teil des Etagenbettes befestigt oder 
aufgehängt werden, dies gilt z. B., aber nicht ausschließlich, für Seile, Schnüre, Kordeln, Haken, Gürtel und Taschen.“

WARNING "Bunk beds and high beds can present a serious risk of injury from strangulation if not used correctly. Never attach or hang items to any part
 of the bunk bed that are not designed to be used with the bed, for example, but not limited to ropes, strings, cords, hooks, belts and bags."

WARNHINWEIS

UK WARNING

WARNHINWEIS „Kinder können zwischen dem Bett und der Wand, einer Dachschräge, der Zimmerdecke, angrenzenden Einrichtungsgegenständen 
(z. B. Schränken) und usw. eingeklemmt werden. Um ernste Verletzungsgefahr zu vermeiden, darf der Abstand zwischen der 
Oberkante der Absturzsicherung und der angrenzenden Struktur 75 mm nicht überschreiten oder muss größer sein als 230 mm.“

WARNING “Children can become trapped between the bed and the wall, a roof pitch, the ceiling, adjoining pieces of furniture (e.g. cupboards) and the 
like. To avoid risk of serious injury the distance between the top safety barrier and the adjoining structure shall not exceed 75 mm or shall be 
more than 230 mm.”

A statement to check regularly that all assembly fastenings are propertly tightening.

Hinweis, dass der feste Anzug aller Verbindungselemente regelmäßig zu überprüfen ist.

DIN EN 747-1:2015

Følg altid producentens vejledninger.

ADVARSEL ”Høje senge og den øverste køje af køjesenge er ikke egnet til børn under seks år grundet risiko for skader ved fald”.

ADVARSEL Brug ikke køjesenge/høje senge hvis strukturelle dele mangler eller er ødelagte.

Udluftning af værelset er nødvendigt for at bevare en lav luftfugtighed og forhindre skimmel på og omkring sengen.

Kontroller regelmæssigt at alle samlinger er korrekt strammet.

ADVARSEL ”Køjesenge og høje senge kan udgøre en alvorlig risiko for skader fra kvælning ved forkert brug. Hæng eller vedhæft aldrig genstande
til nogen del af sengen, som ikke er designet til at blive brugt sammen med sengen for eksempel, men ikke begrænset til, reb, snor, ledninger, kroge, 
bælter og tasker”.

ADVARSEL ”Børn kan blive fanget mellem sengen og væggen, en taghældning, loftet, tilstødende møbler (fx skabe) og lignende. 
For at undgå risiko for alvorlig skade bør afstanden mellem den øverste sikkerhedsbarriere og den tilstødende struktur være mindre end 75 mm 
eller være mere end 230 mm”.

DK ADVARSEL



EŪ/20/06/2013

AufbauanleitungD
Notice de montageFR
Montagehandleiding  NL
Montážní návodCZ
Szerelési útmutatóHU
Montaj talimatlarıTR

Assembly instructionGB
Instruzion di montaggioIT
Instrukcja montażuPL
Navod na montažSK
Instrucţiuni de montajRO
Инструкция по монтажуRU

37-0016-32-160

Product fullfil the standard "DIN EN 747-1:2015,DIN EN 747-2:2015"
Produktet opfylder krav til standard "DIN EN 747-1:2015,DIN EN 747-2:2015" 
Produkt entspricht der Norm "DIN EN 747-1:2015,DIN EN 747-2:2015"
Produit conforme au standard "DIN EN 747-1:2015,DIN EN 747-2:2015"

WICHTIG-SORGFÄLTIG LESEN UND AUFBEWAHREN
VIGTIGT-LÆS grundigt igennem og opbevar

IMPORTANT-READ CAREFULLY AND RETAIN

IMPORTANT-LIRE ATTENTIVEMENT ET A CONSERVER

DIN EN 747-1+A1:2015
DIN EN 747-2+A1:2015



01
0

02
03

04
05

06
07

08
09

1
00

Nr.

Typ

01
1

02
1

03
1

04
1

05
1

06
1

07
1

81

Service    Dienstverlening   
Szerviz

Serwis
   Servis     Сервисная служба  

Name Nom Nome Naam Nazwa

Nr. No. Номер

Typ Type Tip Тип

Assistenza  
  

Jméno Názov
Név Denumire Isim Название

No Č Sz

Tipus Druh Tipo

 1-000001=

025003-32 x24
Article Nr. pcs

A.i.
Nr.

Detail specification

4

4

ba c

a
b
c

1-000011-07

1-000010-07

1-000013-00

M6x10/6

8x40

x4

x4

x4

A.i.
Nr. Article Nr. Dimentions pcs

Fitting specification

M6x100



1.
c

c

4
4

b

a

b b

4 4
2.

3.

0
0-

7
3

5
0

3
0-

7
0

2
0

3
7

-0
0

0
1

3
7

-0
0

1
6


